Team Losi Racing 22 Twenty Two

P/N Description P/N Description
TLR1050 |Front suspension arms TLR4158 |Motor guard and rear bumper set
TLR1051 |Front pivot and kick shims TLR4161 |Wing mount set - mid & rear motor versions included
TLR1052 |Front bulkhead TLR4162 |Rear chassis brace - mid motor
TLR1053 |Front servo mount and chassis brace set TLR4163 |Gear cover and plug
TLR1054 |Front bumper TLR4164 |Gear cover plugs - 2
TLR1055 |Front shock tower TLR4165 |Rear body mounts
TLR1056 |Steering rack, rack housing and spacers TLR5077 |Shock tool kit - 12mm Big Bore shocks
TLR1057 |10 degree front castor blocks TLR5083 |Threaded 12mm front shock body set - 2
TLR1058 |Optional 5 degree front castor blocks TLR5084 |Threaded 12mm rear shock body set - 2
TLR1059 |Optional 3 degree front castor blocks TLR5085 |12mm shock top cap set - 2
TLR1060 |Optional O degree front castor blocks TLR5086 |12mm shock bottom cap set - 2
TLR1061 |Trailing steering arm spindle set TLR5087 |Ti-nitrided 3.5mm front shock shafts - 2
TLR1062 |Optional inline steering arm spindle set TLR5088 |Ti-nitrided 3.5mm rear shock shafts - 2
TLR1063 |Steering spindle and castor block shim set TLR5089 |Shock bladder set for 12mm shocks - 4
TLR1064 |30 degree short plastic ball cups TLR5090 |12mm shock pistons and bushings set
TLR1065 |Front and rear hinge pin braces TLR5092 |Upper shock bushings - 4
TLR1066 |Ballstud and hub spacer set TLR5093 |12mm shock o-ring set
TLR1067 |Kingpin screws - 8 TLR5094 |12mm shock pre-load adjuster nuts with o-rings
TLR1068 |Front axles - 2 TLR5095 |12mm shock shaft rod ends and spring cups
TLR1069 |Front axle lug screws - 2 TLR5096 |Shock limiter set for 3.5mm shock shafts
TLR1070 |Front axle aluminum lug screw TLR5097 |Shock stand-offs
TLR1551 |Servo saver set TLR5099 |Aluminium shock tool kit for 12mm shocks
TLR1552 |Cam insert set for servo saver TLR5900 |M3 x 5mm button head screws - 10
TLR1553 |Servo saver spring and set screw TLR5901 |M3 x 6mm button head screws - 10
TLR1554 |Steering servo horn set TLR5902 |M3 x 8mm button head screws - 10
TLR2045 |Anti squat tuning set TLR5903 [M3 x 10mm button head screws - 10
TLR2046 |Plastic nut for rear inner hine pin brace TLR5904 |M3 x 12mm button head screws - 10
TLR2048 |Pivot ball for rear inner hinge pin TLR5905 |M3 x 18mm button head screws - 10
TLR2049 |Rear shock tower - rear motored TLR5906 [M3 x 35mm button head screws - 10
TLR2050 |Rear shock tower - mid motored TLR5907 |M3 x 40mm button head screws - 4
TLR2051 |Front and rear camber block kit TLR5908 [M3 x 44mm button head screws - 4
TLR2052 |Raer hubs and wheel hexs - 2 TLR5931 [M3 x 5mm cap head screws - 10
TLR2053 |Rear suspension arms TLR5932 |M3 x 10mm cap head screws - 10
TLR2054 |Ti-nitrided rear outer hinge pins - 2 TLR5933 [M3 x 12mm cap head screws - 10
TLR2055 |Ti-nitrided rear inner hinge pins - 2 TLR5934 |M3 x 16mm cap head screws - 10
TLR2953 |51 tooth ball diff gear TLR5935 [M3 x 20mm cap head screws - 4
TLR2954 |Diff drive rings - 2 TLR5960 |M2 x 6mm flat head screws - 10
TLR2955 |Diff outdrive set TLR5961 |M3 x 8mm flat head screws - 10
TLR2956 |Carbide diff balls - 14 TLR5962 |M3 x 10mm flat head screws - 10
TLR2957 |Diff thrust assembly TLR5963 |M3 x 12mm flat head screws - 10
TLR2958 | Diff through screw and nut TLR5964 |M3 x 16mm flat head screws - 10
TLR2959 |Diff spring TLR6018 |4.8mm rod ends
TLR2962 |Diff rebuild kit TLR6019 |Aluminium ballstud and hub spacer set
TLR2963 |Layshaft and spacer TLR6023 |4.8mm x 10mm ballstuds - 4
TLR2964 |Slipper spring TLR6024 [4.8mm x 8mm ballstuds - 4

www.petitrc.com




Team Losi Racing 22 Twenty Two

P/N Description P/N Description
TLR2965 |Slipper pads - 2 TLR6028 |5mm short neck ballstuds - 2
TLR2966 |ldler gears and shafts - 2 TLR6075 |45mm x 3.5mm turnbuckles - 2
TLR2967 |Gearbox case - rear motor TLR6076 |50mm x 3.5mm turnbuckles - 2
TLR2968 |Gearbox case - mid motor TLR6077 |55mm x 3.5mm turnbuckles - 2
TLR2969 |Complete driveshaft set TLR6079 |Ti-nitrided front inner hinge pins - 2
TLR2970 |Driveshaft dogbones TLR6105 |3mm hine pin e-clips - 12
TLR2971 |Rear wheel axles - 2 TLR6276 |M2.5 x 5mm cup point set screws - 10
TLR2972 |Driveshaft rebuild kit TLR6288 |M3 x 2.5mm set screws - 10
TLR2973 |Rear wheel axle spacer set TLR6289 |M3 x 5mm set screws - 10
TLR2974 |Drive pin set TLR6291 |M5 x 4mm flat point set screws - 10
TLR2975 |M4 rear wheel nuts - 6 TLR6312 |M2.5 x 5mm locknuts - 6
TLR2979 |3.5 degree alloy rear toe in plate TLR6313 |M3 x 5.5mm locknuts - 10
TLR2980 |Optional 4 degree alloy rear toe in plate TLR6314 |M3 x 14,5mm nut inserts - 2
TLR2981 |Optional 4.5 degree alloy rear toe in plate TLR6352 |M3 washers - 10
TLR2982 |Optional 5 degree alloy rear toe in plate TLR6933 |Complete bearing set
TLR3979 |76 tooth spur gear TLR7000 |White dished front wheels
TLR4152 |Alloy machined chassis TLR7001 |Yellow dished front wheels
TLR4153 |Mud guard set TLR7100 |White dished rear wheels
TLR4154 |Battery trays TLR7101 |Yellow dished rear wheels
TLR4155 |Hook and loop battery straps - 2 TLR8057 |Body and V wing set
TLR4156 |Chassis foam set TLR8119 |Rear V wing
TLR4157 |Motor plate TLR8308 |Sticker sheet

www.petitrc.com




	Sheet1

